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MATERIAL TESTED:

Material submitted by Bramec, Corporation, North Sioux City, SD, was described as:

Bramec Item Number 1007 Foam Tape

The material was submitted in 1/8 in. thick x 2 in. wide x 60 ft. long rolls. The sample was
applied to 1/4 in. thick non-combustible fiber reinforced cement board, run the length of the
tunnel furnace. Sample was spaced 8 in. on center, drawn 4 in. off centerline.

METHOD OF SUPPORT:

The specimen panels were placed end to end, and butted tightly together, to achieve the
required 24 ft. length. No additional support was required.

LID PROTECTION:

1/4 in. thick non-combustible fiber reinforced cement board was placed over the specimen as lid
protection.

RESULTS:

The results can be found on page 3 of this report.
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TEST METHOD: ASTM-EB4-1lla
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SAMPLE: |]11]2" wide Foam tape adhered to
ADC DRAFT (IN. H20) 0.080 1/47 ¢
GAS PRESS. (IN. H20) 0.285
ement board]| |

gag von (e 8. 20 MATERIAL: (6) 2' x 4' panels
RID /X 990 SUPPORT: Self Supporting
SHUTTER (IN.) 3.00 REMARKS :
TEMP. 13' BURIED 105 F Ignition Time: 0:04

Max Flame Front:1.26 FT. @ 8:32
Flame Spread: 5.90
Area under Flame Curve (ft-min) : 11.45

Smoke Developed: 4.85

Area under Smoke Curve (%A-min): 2.47
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